FCC ID:2AAUI-MONDOCLASSIC

Appendix for BLE
Test Report No.:CTL2207053063-WF04

Appendix A: DTS Bandwidth

Test Result
TestMode Antenna Channel DTS BW [MHZz] FL[MHZz] FH[MHZz] Limit(MHZz] Verdict
Ant1 2402 0.720 2401.624 2402.344 0.5 PASS
Ant2 2402 0.716 2401.624 2402.340 0.5 PASS
Ant1 2440 0.716 2439.624 2440.340 0.5 PASS
BLE_BT4.0
Ant2 2440 0.716 2439.624 2440.340 0.5 PASS
Ant1 2480 0.716 2479.624 2480.340 0.5 PASS
Ant2 2480 0.720 2479.620 2480.340 0.5 PASS
Ant1 2402 1.188 2401.394 2402.582 0.5 PASS
Ant2 2402 1.188 2401.394 2402.582 0.5 PASS
Ant1 2440 1.188 2439.394 2440.582 0.5 PASS
BLE_BT5.0
Ant2 2440 1.188 2439.394 2440.582 0.5 PASS
Ant1 2480 1.188 2479.394 2480.582 0.5 PASS
Ant2 2480 1.188 2479.394 2480.582 0.5 PASS
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Test Graphs

[ Keysight Spectrum Analyzer - Swept SA
AL F

Center Freq 2.402000000 GHz
PNO: Wide ~+— 17g: Free Run
IFGainLow  #Atten: 40 dB

Ref Offset 1 dB
Ref 30.00 dBm

Center 2.402000 GHz

#Res BW 100 kHz #VBW 300 kHz

Y o
#Avg Type: RMS
Avg[Hold: 160011500

Span 4.000 MHz
Sweep 1.000 ms (1001 pts)

=
=
Auto Tune|

==

CenterFreq
2402000000 GHz!

BLE_BT4.0_Ant1_2402

[ Keysight Spectrum Analyzer - Swept SA

AL
Center Freq 2.402000000 GHz
herWide —r- Trig: Free Run
IFGain:Low #Atten: 40 dB8

Ref Offset 1 dB
Ref 30.00 dBm
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#Avg Type: RMS
Avg|Hold: 150011500

AMkr3 716 kHz
-0.014 dBj

Span 4.000 MHz
Sweep 1.000 ms (1001 ps)

———

Auto Tune)|

Center Freq
2402000000 GHz!

[ Keysight Spectrum Anayzer - Swept SA

AL
Center Freq 2.440000000 GHz
BhoWide —r- Trig: Free Run
IFGain:Low #Atten: 40 dB8

Ref Offset 1 dB
Ref 30.00 dBm

Center 2.440000 GHz

#Res BW 100 kHz #VBW 300 kHz

#Avg Type: RMS
Avg|Hold: 150011500

Span 4.000 MHz
Sweep 1.000 ms (1001 pts)

39 976 GHz | 3970dBm
716 kHz| (A} 0.026 dB

Center Freq
2.440000000 GHz!

StartFreq|

usc
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[ Keysight Spectrum Analyzer - Swept SA
AL A
Center Freq 2.440000000 GHz #Avg Type: RMS

PNO: Wide ~»— 1rig: Free Run Avg|Hold: 15001500 T -
IFGain-low  #Atten: 40dB
27 Auto Tune)|
Ref Offset 1 dB
Ref 30.00 dBm 0.015 dB]
Center Freq|
2440000000 GHz|

Center 2.440000 GHz Span 4.000 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts),

BLE_BT4.0_Ant2_2440

[ Keysight Spectrum Analyzer - Swept SA

AL ; I T
Center Freq 2.480000000 GHz #Avg Type: RMS
PNO: Wide ~+— 171g: Free Run Avg|Hold: 150011500
IFGain:Low #Atten: 40 dB

Ref Offset 1 dB

AMkr3 716 kHz|
Ref 30.00 dBm 0.038

8 dB

CenterFreq
2.480000000 GHz|

Center 2480000 GHz Span 4.000 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts),

rsc [

BLE_BT4.0_Ant1_2480

[ Keysight Spectrum Analyzer - Swept SA
AL F

: Y e
Center Freq 2.480000000 GHz #Avg Typec RMS
PNO: Wide ~+— 11ig: Free Run Avg|Hold: 160011500
IFGain:Low #Atten: 40 dB
Ref Offset 1 dB AMKr3 720 kHZ]

Ref 30.00 dBm 0.100 dBj

CenterFreq
2.480000000 GHz|

Span 4.000 MHz
Sweep 1.000 ms (1001 pts)

vsc Terms

BLE_BT4.0_Ant2_2480
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[ Keysight Spectrum Analyzer - Swept SA =
RL s RF_[05:20:10 PMAug 03, m
Center Freq 2.402000000 GHz #Avg Type: RMS I -

O e or- Trig: Free Run AvglHold: 150011500

IFGain:Low #Atten: 40 dB8
" Q Auto Tune)|
Ref Offset 1 dB 1.188 £~1Hz
Ref 30.00 dBm 0.003 dB
CenterFreq
2.402000000 GHz|

Center 2.402000 GHz Span 6.000 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts),

[ Keysight Spectrum Analyzer - Swept SA

AL ; I —
Center Freq 2.402000000 GHz #Avg Type: RMS
PNO: Wide ~+— 171g: Free Run Avg|Hold: 150011500
IFGain:Low #Atten: 40 dB

Ref Offset 1 dB
Ref 30.00 dBm

CenterFreq
2.402000000 GHz|

Center 2.402000 GHz Span 6.000 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts),

2401 490 GHz |
1.188 MHz| (A}

rsc [

BLE_BT5.0_Ant2_2402

[ Keysight Spectrum Analyzer - Swept SA
AL F

: Y e

Center Freq 2.440000000 GHz #Avg Type: RMS
PNO: Wide ~+— 17g: Free Run Avg|Hold: 15001500
IFGain:Low #Atten: 40 dB

188 MHZ
Ref Offset 1 dB
Ref 30,00 dBm -0.010 dB}

CenterFreq
2440000000 GHz|

Center 2.440000 GHz Span 6.000 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts),

439 490 GHz | 4.320dBm
1188 MHz[(A)  -0.010dB/

vsc Terms

BLE_BT5.0_Ant1_2440
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[ Keysight Spectrum Analyzer - Swept SA
AL A
Center Freq 2.440000000 GHz #Avg Type: RMS

PNO: Wide ~»— 1rig: Free Run Avg|Hold: 15001500 T -
IFGain:Low #Atten: 40 dB8
" Auto Tune)|
Ref Offset 1 dB
Ref 30.00 dBm
CenterFreq
2440000000 GHz|

Center 2.440000 GHz Span 6.000 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts),

BLE_BT5.0_Ant2_2440

[ Keysight Spectrum Analyzer - Swept SA

- & A NO RF_[05:
Center Freq 2.480000000 GHz #Avg Type: RMS
PNO: Wide ~+— 171g: Free Run Avg|Hold: 150011500
IFGain:Low #Atten: 40 dB

Ref Offset 1 dB
Ref 30.00 dBm

CenterFreq
2.480000000 GHz|

Center 2480000 GHz Span 6.000 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts),

2479 490 GHz |
1.188 MHz| (A}

rsc [

[ Keysight Spectrum Analyzer - Swept SA
AL F

: Y e

Center Freq 2.480000000 GHz #Avg Type: RMS
PNO: Wide ~+— 17g: Free Run Avg|Hold: 15001500
IFGain:Low #Atten: 40 dB

Ref Offset 1 dB
Ref 30.00 dBm

CenterFreq
2.480000000 GHz|

Span 6.000 MHz
Sweep 1.000 ms (1001 pts)

vsc Terms

BLE_BT5.0_Ant2_2480
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Appendix B: Maximum conducted output power

Test Result
TestMode Antenna Channel Result[dBm] Limit[dBm] Verdict
Ant1 2402 5.06 <30 PASS
Ant2 2402 4.94 <30 PASS
Ant1 2440 4.82 <30 PASS
BLE_BT4.0
Ant2 2440 4.7 <30 PASS
Ant1 2480 4.42 <30 PASS
Ant2 2480 4.26 <30 PASS
Ant1 2402 5.06 <30 PASS
Ant2 2402 4.96 <30 PASS
Ant1 2440 4.85 <30 PASS
BLE_BT5.0
Ant2 2440 472 <30 PASS
Ant1 2480 4.44 <30 PASS
Ant2 2480 4.27 <30 PASS
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Test Graphs

[ Keysight Spectrum Anayzes - Swept 5A

AL : Y :
Center Freq 2.402000000 GHz #Avg Type: RMS
PNO: Fast ~+— 1719: Free Run Avg|Hold: 845/1000
IFGain:Low #Atten: 40 dB

ar 2.4
Ref Offset 1 dB Mkr1 2.401
Ref 30.00 dBm

CenterFreq
2402000000 GHz!

[

StartFreq|
2397000000 GHz!

StopFreq|

Span 10.00 MHz
Sweep 1.067 ms (8001 pts)

[ Keysight Spectrum Anayzes - Swept 5A

AL P Y :
Center Freq 2.402000000 GHz #Avg Type: RMS
PNO: Fast ~#+ 17ig: Free Run AvglHold: 959/1000

IFGain:Low #Atten: 40 dB
Ref Offset 1 dB Mkr1 2.401 978 75 GHz Auto Tune
Ref 30.00 dBm 4.938 dBm)|

CenterFreq|
2.402000000 GHz,

[

StartFreq|
2397000000 GHz!

StopFreq|

Scale Type

(Center 2.402000 GHz Span 10.00 MHz |5 Lin)
HRes BW 2.7 MHz #VBIW 8.0 MHz Sweep 1.067 ms (8001 pts)

[ Keysight Spectrum Anahyzer - Swept SA
AL

Center Freq 2.440000000 GHz #Avg Type: RMS
PNO: Fast ~#+ 17ig: Free Run AvglHold: 965/1000

IFGain-Low #Atten: 40 dB

Mkr1 2.439 627 50 GHz LU
Ref Offset1dB.
R;i Sus.eﬂn dBm 4.819 dBm|

CenterFreq|
2.440000000 GHz,

I——]

StartFreq|
2435000000 GHz|

StopFreg)
2.445000000 GHz|

CFstep

‘Center 2.440000 GHz Span 10.00 MHz
Res BW 2.7 MHz #/BW 8.0 MHz 1.067 ms (8001 pts)
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BLE_BT4.0_Ant1_2440

[ Keysight Spectrum Anahyzer - Swept SA
AL

Iy 05:33:05 P
Center Freq 2.440000000 GHz #Avg Type: RMS ™
PNO: Fast ~+ 111g: Free Run Avg|Hold: 954/1000
IFGain:Low #Atten: 40 dB
Ref Offset 1dB Mkr1 2.440 030 00 GHz Auto Tune

Ref 30.00 dBm 4.700 dBm)|

CenterFreq
2440000000 GHz|

Scale Type

‘Center 2.440000 GHz Span 10.00 MH Lo
Res BW 2.7 MHz #VBW 8.0 MHz Sweep 1.067 ms (8001 pts)

BLE_BT4.0_Ant2_2440

[ Keysight Spectrum Analyzer - Swept SA

AL

Center Freq 2.480000000 GHz #Avg Type: RMS
PNO: Fast ~— 17ig: Free Run Avg|Hold: 962/1000
IFGain:Low #Atten: 40 dB

m 7 Auto Ti
Ref Offset 1 dB Mkr1 2.479 908 75 GHz UL
Ref 30.00 dBm 4.416 dBm)|

CenterFreq
2.480000000 GHz|

| ]

StartFreq
2.475000000 GHz|

StopFreq|
2.485000000 GHz/

Scale Type

‘Center 2.480000 GHz Span 10.00 MH Lo
#Res BW 2.7 MHz #VBW 8.0 MHz Sweep 1.067 ms (8001 pts)

BLE_BT4.0_Ant1_2480

[ Keysight Spectrum Analyzer - Swept SA

AL
Center Freq 2.480000000 GHz
A amS Trig: Free Run AvglHold: 9581000

IFGain:Low #Atten: 40 dB
m 7 Auto Tune|
Ref Offset 1 dB Mkr1 2.479 'n'Oij 5’9 GHz,
Ref 30.00 dBm 4.262 dBm)

CenterFreq
2480000000 GHz!

& -
#Avg Type: RMS

I

StartFreq|
2475000000 GHz!

‘Center 2.480000 GHz Span 10.00 MHz
#Res BW 2.7 MHz #/BW 8.0 MHz Sweep 1.067 ms (8001 pts)

e

BLE_BT4.0_Ant2_2480
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[ Keysight Spectrum Anahyzer - Swept SA

AL
Center Freq 2.402000000 GHz

PNO: Fast -+

IFGain-Low

Ref Offset 1 dB
Ref 30.00 dBm

‘Center 2.402000 GHz
#Res BW 2.7 MHz

#VBW 8.0 MHz

A

#Avg Type: RMS
Trig: Free Run Avg|Hold: 962/1000
#Atten: 40 dB8

Mkr1 2.401 590 00 GHz LU

5.061 dBm)

CenterFreq
2.402000000 GHz|

Span 10.00 MH;
Sweep 1.067 ms (8001 pts)

BLE_BT5.0_Ant1_2402

[ Keysight Spectrum Analyzer - Swept SA

AL
Center Freq 2.402000000 GHz

PNO: Fast ~+—

IFGain:Low

Ref Offset 1 dB.
Ref 30.00 dBm

‘Center 2.402000 GHz
#Res BW 2.7 MHz

#VBW 8.0 MHz

& -
#Avg Type: RMS

Trig: Free Run AvglHold: 842/1000

#Atten: 40 dB

Mkr1 2.401 412 50 GHz
4.960 dBm)|

CenterFreq
2.402000000 GHz|

StartFreq

Span 10.00 MHz |5
Sweep 1.067 ms (8001 pts)

BLE_BT5.0_Ant2_2402

[ Keysight Spectrum Analyzer - Swept SA
AL F

Center Freq 2.440000000 GHz
PHI

IFGain:Low

Ref Offset 1 dB.
Ref 30.00 dBm

‘Center 2.440000 GHz
#Res BW 2.7 MHz

0: Fast ~+—

#/BW 8.0 MHz

& -
#Avg Type: RMS
Avg[Hold: 873/1000

Pt

CenterFreq
2440000000 GHz|

| ]

StartFreq|
2435000000 GHz|

Trig: Free Run
#Aten: 40 dB.

Mkr1 2.439

StopFreq|
2.445000000 GHz/

Span 10.00 MHz
Sweep 1.067 ms (8001 pts)

BLE_BT5.0_Ant1_2440
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[ Keysight Spectrum Anahyzer - Swept SA

AL
Center Freq 2.440000000 GHz

PNO: Fast -+

IFGain-Low

Ref Offset 1 dB
Ref 30.00 dBm

‘Center 2.440000 GHz
#Res BW 2.7 MHz

#VBW 8.0 MHz

A

#Avg Type: RMS
Trig: Free Run Avg|Hold: 970/1000
#Atten: 40 dB8

Auto Tune)|

CenterFreq
2440000000 GHz|

Span 10.00 MH;
Sweep 1.067 ms (8001 pts)

BLE_BT5.0_Ant2_2440

[ Keysight Spectrum Analyzer - Swept SA

AL
Center Freq 2.480000000 GHz

PNO: Fast ~+—

IFGain:Low

Ref Offset 1 dB.
Ref 30.00 dBm

‘Center 2.480000 GHz
#Res BW 2.7 MHz

#VBW 8.0 MHz

#Avg Type: RMS

Trig: Free Run AvglHold: 96111000

#Atten: 40 dB

50 00 GHz
E dBm)

CenterFreq
2.480000000 GHz|

StartFreq

Span 10.00 MHz |5
Sweep 1.067 ms (8001 pts)

BLE_BT5.0_Ant1_2480

[ Keysight Spectrum Analyzer - Swept SA
AL F

Center Freq 2.480000000 GHz
PHI

IFGain:Low

Ref Offset 1 dB.
Ref 30.00 dBm

‘Center 2.480000 GHz
#Res BW 2.7 MHz

0: Fast ~+—

#/BW 8.0 MHz

& -
#Avg Type: RMS

Avg|Hold: 874/1000 -
Mkr1 2.479 517 50 GHz Auto Tune|
4.271 dBm

CenterFreq
2.480000000 GHz|

| ]

StartFreq|
2475000000 GHz!

Trig: Free Run
#Aten: 40 dB.

StopFreq|
2.485000000 GHz/

Span 10.00 MHz
Sweep 1.067 ms (8001 pts)

BLE_BT5.0_Ant2_2480
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Appendix C: Maximum power spectral density

Test Result
TestMode Antenna Channel Result{[dBm/3-100kHz] Limit[dBm/3kHz] Verdict
Ant1 2402 -9.91 <8 PASS
Ant2 2402 -10.02 <8 PASS
Ant1 2440 -10.18 <8 PASS

BLE_BT4.0
Ant2 2440 -10.3 <8 PASS
Ant1 2480 -10.66 <8 PASS
Ant2 2480 -10.78 <8 PASS
Ant1 2402 -13.34 <8 PASS
Ant2 2402 -13.47 <8 PASS
Ant1 2440 -13.55 <8 PASS

BLE_BT5.0
Ant2 2440 -13.71 <8 PASS
Ant1 2480 -13.9 <8 PASS
Ant2 2480 -14.12 <8 PASS
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Test Graphs

[ Keysight Spectrum Analyzer - Swept SA

AL
Center Freq 2.402000000 GHz
PNO: Wide ~+— 17g: Free Run
IFGainLow  #Atten: 30 dB

Ref Offset 1 dB.
Ref 21.00 dBm

ICenter 2.4020000 GHz
#/BW 10 kHz

Y :
#Avg Type: RMS
AvglHold: 1001100

Mkr1 2.401 959 30 GHz L

-9.908 dBm|

CenterFreq
2402000000 GHz!

e

StartFreq|
2401450000 GHz!

Span 1.080 MHz
114.0 ms (30000 pts)

BLE_BT4.0_Ant1_2402

[ Keysight Spectrum Analyzer - Swept SA

AL
Center Freq 2.402000000 GHz
RerWide —r- Trig: Free Run

#htten: 30 dB

IFGain-Low

Ref Offset 1 dB
Ref 21.00 dBm

ICenter 2.4020000 GHz

#Res BW 3.0 kHz #/BW 10 kHz

A 05:28:56 PM Aug D
#Avg Type: RMS
AvglHold: 100/100

Mkr1 2.401 959 03 GHz
-10.019 dBm|

Center Freq
2402000000 GHz!

StartFreq|
2401463000 GHz!

Span 1.074 MHz
Sweep 114.0 ms (30000 pts)

BLE_BT4.0_Ant2_2402

[ Keysight Spectrum Anayzer - Swept SA
AL

Center Freq 2.440000000 GHz
BhoWide —r- Trig: Free Run

IFGain-Low #Atten: 30 dB

Ref Offset 1 dB
Ref 21.00 dBm

ICenter 2.4400000 GHz
#/BW 10 kHz

#Avg Typs: RMS
AvglHold: 1001100

Mkr1 2.439 958 95 GHz
-10.183 dBm|

Center Freq
2.440000000 GHz!

Span 1.074 MHz
114.0 ms (30000 pts)
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BLE_BT4.0_Ant1_2440

[ Keysight Spectrum Anahyzer - Swept SA
AL

A

Center Freq 2.440000000 GHz #Avg Type: RMS
PNO: Wide ~+— 17g: Free Run AvglHold: 100100
IFGain:Low #Atten: 30 dB

Mkr1 2.439 959 03 GHz
Ref Offset 1 dB
Ref 21.00 dBm -10.302 dBm|

CenterFreq
2440000000 GHz|

|

StartFreq
A
Ay i
|IF..
'

Scale Type

[Center 2.4400000 GHz Span 1.074 MH Lo
#Res BW 3.0 kHz #VBW 10 kHz Sweep 114.0 ms (30000 pts]

us|

BLE_BT4.0_Ant2_2440

[ Keysight Spectrum Analyzer - Swept SA

AL P Y :
Center Freq 2.480000000 GHz #Avg Type: RMS
PNO: Wide ~+— 11ig: Free Run Avg|Hold: 100/100

IFGain:Low #Atten: 30 dB
RefOffset1 dB. Mkr1 2.479 958 52 GHz Auto Tune;
Ref 21.00 dBm -10.660 dBm|

CenterFreq
2.480000000 GHz|

|

StartFreq

‘Center 2.4800000 GHz
#Res BW 3.0 kHz #VBW 10 kHz

[ Keysight Spectrum Anayzes - Swept 5A

AL E A N
Center Freq 2.480000000 GHz #Avg Type: RMS
PNO: Wide ~+— 17g: Free Run Avg|Hold: 100/100

IFGain:Low #Atten: 30 dB

Ref Offset 1 dB.
Ref 21.00 dBm

CenterFreq
2480000000 GHz!

ICenter 2.4800000 GHz Span 1.080 MHz
#Res BW 3.0 kHz #/BW 10 kHz 114.0 ms (30000 pts)

BLE_BT4.0_Ant2_2480
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= ﬂmﬂsmw Analyzer - Swept SA

Cemer Freq 2.402000000 GHz #Avg Type: RMS
BhoWide —r- Trig: Free Run AvglHold: 1001100
IFGain:Low #Atten: 30 dB

Mkr1 2.401 939 02 GHz
Ref Offset 1 dB.
Bld R;i 21s.euu dBm -13.338 dBm

CenterFreq
2.402000000 GHz|

StartFreq
1 2401108000 GHz|

L
1,1,'%5 bty i
,J UHM\M J'J‘MI“J““ |.I.\ip‘ |ﬂr‘|

Jm‘ﬂ ., |w 1
|| \ I lfJ lh”‘ qu

i Nl i

|

IF

Center 24020000 GHz Span 1.782 MHz
#VBW 10 kHz Sweep 188.0 ms (30000 pts]

BLE_BT5.0_Ant1_2402

fo] qungMSpKlmm Analyzer - Swept SA

Y :
#Avg Type: RMS
PNO: Wide ~+— 11ig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Ref Offset 1 dB.
Bldi Ref 21.00 dBm

CenterFreq
2.402000000 GHz|

I—

StartFreq
’ W IJ'W WU"IT" i“ﬂ ﬂ}"l‘“\“r‘ I”1|[|J“M ST ot
T

CF Step,
178.200 kHz|

Center 24020000 GHz Span 1.782 MHz
#VBW 10 kHz Sweep 188.0 ms (30000 pts]

us|

BLE_BT5.0_Ant2_2402

[ Keysight Spectrum Analyzer - Swept SA
AL F

Y :
#Avg Type: RMS

NG: Wide ~+— 1119: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Mkr1 2.439 939 38 GHz
Ref Offset 1 dB
Ref 21.00 dBm -13.554 dBm|

CenterFreq
2440000000 GHz|

I—

StartFreq|
2439109000 GHz!
Stop Freq|

] 2440891000 GHz|

CF Step,
178.200 kHz|

Cen[er?MDﬂﬂﬂD GHz Span 1.782 MHz
#/BW 10 kHz Sweep 188.0 ms (30000 pts)

us|

BLE_BT5.0_Ant1_2440
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= ﬂmﬂsmw Analyzer - Swept SA

Cemer Freq 2.440000000 GHz #Avg Type: RMS
BhoWide —r- Trig: Free Run AvglHold: 1001100
IFGain:Low #Atten: 30 dB

Mkr1 2.439 938 96 GHz
Ref Offset 1 dB. -
Bidv  Ref 21.00 dBm -13.710 dBm

CenterFreq
2440000000 GHz|

StartFreq
2439108000 GHz|

’1

lm i Jl[ I
"” L\“’\ Py ‘*'Wu'llh ‘Wﬂ f\w

CenterZMOUUUD GHz Span 1.782 MHz
#VBW 10 kHz Sweep 188.0 ms (30000 pts]

BLE_BT5.0_Ant2_2440

fo] qungMSpKlmm Analyzer - Swept SA

Y :
#Avg Type: RMS
PNO: Wide ~+— 11ig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Mkr1 2.479 938 79 GHz
Ref Offset 1 dB
B/div  Ref 21.00 dBm -13.903 dBm|

CenterFreq
2.480000000 GHz|

I—

StartFreq
‘Wm.uulr luwlln,“f”l I i
[ i !

CF Step,
178.200 kHz|

Center 24800000 GHz Span 1.782 MHz
#VBW 10 kHz Sweep 188.0 ms (30000 pts]

us|

BLE_BT5.0_Ant1_2480

[ Keysight Spectrum Analyzer - Swept SA
AL F

Y :
#Avg Type: RMS

NG: Wide ~+— 1119: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Mkr1 2.479 938 61 GHz
Ref Offset 1 dB
R;i 215.!00 dBm -14.119 dBm|

CenterFreq
2.480000000 GHz|

I—

StartFreq|
2479109000 GHz!

StopFreq|
2.480691000 GHz/

CF Step,

Cen[el‘ 24800000 GHz Span 1.782 MHz
#/BW 10 kHz Sweep 188.0 ms (30000 pts)

us|

BLE_BT5.0_Ant2_2480
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Appendix D: Band edge measurements

Test Result

TestMode Antenna ChName Channel ReflLevel[dBm] Result[dBm] Limit[dBm] Verdict
Ant1 Low 2402 4.53 -46.84 <-15.47 PASS
Ant2 Low 2402 4.40 -46.96 <-15.6 PASS

BLE_BT4.0
Ant1 High 2480 3.89 -53.93 <-16.11 PASS
Ant2 High 2480 3.71 -53.81 <-16.29 PASS
Ant1 Low 2402 4.72 -27.54 <-15.28 PASS
Ant2 Low 2402 4.60 -27.69 <-15.4 PASS

BLE_BT5.0
Ant1 High 2480 4.09 -43.14 <-15.91 PASS
Ant2 High 2480 3.92 -43.71 <-16.08 PASS
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Test Graphs

[ Keysight Spectrum Analyzer - Swept SA
AL F

iy O e
Center Freq 2.352500000 GHz #Avg Type: RMS
PNO: Fast ~— 17ig: Free Run Avg|Hold: 1828/2000
IFGain:Low #Atten: 30 dB

Ref Offset 1 dB MkrS

Ref 20.00 dBm

CenterFreq
2352500000 GHz!

L VOO PRI AU UTRITIPS S S S

Stop 2.40500 GHz
#VBW 300 kHz Sweep 10.07 ms (1001 pts)

52, m
59,598 dBm
69,691 dBm
-46.838 dBm

BLE_BT4.0_Ant1_Low_2402

[ Keysight Spectrum Analyzer - Swept SA ==

AL Y
Center Freq 2.352500000 GHz #Avg Type: RMS ™ -
PNO: Fast -+ 11iQ: Free Run Avg|Hold: 181712000
FGainlow  #Atten: 30 dB
\ Auto Tune)|
Ref Offset 1 dB Mkrd 2.: 2 GHZ
Ref 20.00 dBm 6.957 dBm
Center Freq
2352500000 GHz!
StartFreq|
2300000000 GHz!
n3 o
S NP L NN N U SAPREPRSRNS L A. ¥ 4 Szl
2.405000000 GHz|
Start 2.30000 GHz Stop 2.40500 GHz CF Step
#Res BW 100 kHz #VBW 300 kHz Sweep 10.07 ms (1001 pts) 10.500000 MHz|

-51.809 dBm

BLE_BT4.0_Ant2_Low_2402

_mmsmmmnlyxv-wﬂ =

L & 05:19:01 P Aug 13,
Center Freq 2.510000000 GHz #Avg Type: RMS
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Appendix E: Conducted Spurious Emission

Test Result
FregRange RefLevel
TestMode Antenna Channel Result[dBm] Limit[dBm] Verdict
[MHz] [dBm]
Reference 4.20 4.20 - PASS
Ant1 2402 30~3000 4.20 -54.76 <-15.8 PASS
3000~26500 4.20 -43.18 <-15.8 PASS
Reference 4.03 4.03 PASS
Ant2 2402 30~3000 4.03 -55.84 <-15.97 PASS
3000~26500 4.03 -42.91 <-15.97 PASS
Reference 3.81 3.81 PASS
Ant1 2440 30~3000 3.81 -55.93 <-16.19 PASS
BLE_BT4.0 3000~26500 3.81 -40.05 <-16.19 PASS
Reference 3.72 3.72 - PASS
Ant2 2440 30~3000 3.72 -52.01 <-16.28 PASS
3000~26500 3.72 -45.13 <-16.28 PASS
Reference 3.56 3.56 - PASS
Ant1 2480 30~3000 3.56 -55.76 <-16.44 PASS
3000~26500 3.56 -40.97 <-16.44 PASS
Reference 3.41 3.41 - PASS
Ant2 2480 30~3000 3.41 -55.93 <-16.59 PASS
3000~26500 3.41 -44.93 <-16.59 PASS
Reference 4.53 4.53 PASS
Ant1 2402 30~3000 4.53 -53.44 <-15.47 PASS
3000~26500 4.53 -41.67 <-15.47 PASS
Reference 4.44 4.44 - PASS
Ant2 2402 30~3000 4.44 -52.63 <-15.56 PASS
3000~26500 4.44 -41.36 <-15.56 PASS
Reference 4.25 4.25 - PASS
Ant1 2440 30~3000 4.25 -55.92 <-15.75 PASS
BLE_BT5.0 3000~26500 4.25 -42.55 <-15.75 PASS
Reference 4.18 4.18 - PASS
Ant2 2440 30~3000 4.18 -54.97 <-15.82 PASS
3000~26500 4.18 -45.26 <-15.82 PASS
Reference 3.76 3.76 PASS
Ant1 2480 30~3000 3.76 -55.84 <-16.24 PASS
3000~26500 3.76 -42.3 <-16.24 PASS
Reference 3.48 3.48 - PASS
Ant2 2480 30~3000 3.48 -55.48 <-16.53 PASS
3000~26500 3.48 -45.52 <-16.53 PASS
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